
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (11/08/2024)  Page 1 of 6 
[...]
N-Nitrosodimethylamine < 50.0 
 

1 50 

N-Nitrosodi-n-Propylamine < 20.0 
 

1 20 

N-Nitrosodiphenylamine < 20.0 
 

1 20 

Phenanthrene < 10.0 
 

1 10 

Pyrene < 10.0 
 

1 10 

1,2,4-Trichlorobenzene < 10.0 
 

1 10 

  



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 40 of 45 

Table 4.0(2)E - Pesticides 

Pollutant AVG 
Effluent 
Conc. (µg/l) 

MAX 
Effluent 
Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Aldrin < 0.004 
 

1 0.01 

alpha-BHC (Hexachlorocyclohexane) < 0.003 
 

1 0.05 

beta-BHC (Hexachlorocyclohexane) < 0.004 
 

1 0.05 

gamma-BHC 
(Hexachlorocyclohexane) 

< 0.004 
 

1 0.05 

delta-BHC (Hexachlorocyclohexane) < 0.006 
 

1 0.05 

Chlordane < 0.100 
 

1 0.2 

4,4-DDT < 0.004 
 

1 0.02 

4,4-DDE < 0.009 
 

1 0.1 

4,4,-DDD < 0.002 
 

1 0.1 

Dieldrin < 0.005 
 

1 0.02 

Endosulfan I (alpha) < 0.007 
 

1 0.01 

Endosulfan II (beta) < 0.004 
 

1 0.02 

Endosulfan Sulfate < 0.005 
 

1 0.1 

Endrin < 0.004 
 

1 0.02 

Endrin Aldehyde < 0.003 
 

1 0.1 

Heptachlor < 0.004 
 

1 0.01 

Heptachlor Epoxide < 0.004 
 

1 0.01 

PCB-1242 < 0.0017 
 

1 0.2 

PCB-1254 < 0.0047 
 

1 0.2 

PCB-1221 < 0.02 
 

1 0.2 

PCB-1232 < 0.0049 
 

1 0.2 

PCB-1248 < 0.01 
 

1 0.2 

PCB-1260 < 0.03 
 

1 0.2 

PCB-1016 < 0.03 
 

1 0.2 

Toxaphene < 0.100 
 

1 0.3 

* For PCBS, if all are non-detects, enter the highest non-detect preceded by a “<”. 

  



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 41 of 45 

Section 3. Dioxin/Furan Compounds 

A. Indicate which of the following compounds from may be present in the influent from a 
contributing industrial user or significant industrial user. Check all that apply. 

☐    2,4,5-trichlorophenoxy acetic acid 

Common Name 2,4,5-T, CASRN 93-76-5 

☐    2-(2,4,5-trichlorophenoxy) propanoic acid 

Common Name Silvex or 2,4,5-TP, CASRN 93-72-1 

☐    2-(2,4,5-trichlorophenoxy) ethyl 2,2-dichloropropionate 

Common Name Erbon, CASRN 136-25-4 

☐    0,0-dimethyl 0-(2,4,5-trichlorophenyl) phosphorothioate 

Common Name Ronnel, CASRN 299-84-3 

☐    2,4,5-trichlorophenol 

Common Name TCP, CASRN 95-95-4 

☐    hexachlorophene 

Common Name HCP, CASRN 70-30-4 

For each compound identified, provide a brief description of the conditions of its/their 
presence at the facility. 

N/A 

B. Do you know or have any reason to believe that 2,3,7,8 Tetrachlorodibenzo-P-Dioxin 
(TCDD) or any congeners of TCDD may be present in your effluent? 

☐   Yes ☒   No 

If yes, provide a brief description of the conditions for its presence. 

N/A 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 42 of 45 

C. If any of the compounds in Subsection A or B are present, complete Table 4.0(2)F. 

For pollutants identified in Table 4.0(2)F, indicate the type of sample. 

Grab ☐    Composite ☐    

Date and time sample(s) collected:     

Table 4.0(2)F – Dioxin/Furan Compounds 

Compound Toxic 
Equivalenc
y Factors 

Wastewater 
Concentration 
(ppq) 

Wastewater 
Equivalents 
(ppq) 

Sludge 
Concentration 
(ppt) 

Sludge 
Equivalents 
(ppt) 

MAL 
(ppq) 

2,3,7,8 TCDD 1     10 

1,2,3,7,8 PeCDD 0.5     50 

2,3,7,8 HxCDDs 0.1     50 

1,2,3,4,6,7,8 
HpCDD 

0.01     50 

2,3,7,8 TCDF 0.1     10 

1,2,3,7,8 PeCDF 0.05     50 

2,3,4,7,8 PeCDF 0.5     50 

2,3,7,8 HxCDFs 0.1     50 

2,3,4,7,8 
HpCDFs 

0.01     50 

OCDD 0.0003     100 

OCDF 0.0003     100 

PCB 77 0.0001     0.5 

PCB 81 0.0003     0.5 

PCB 126 0.1     0.5 

PCB 169 0.03     0.5 

Total       



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 43 of 45 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 5.0: TOXICITY TESTING REQUIREMENTS  

The following is required for facilities with a current operating design flow of1.0 MGD or 
greater, with an EPA-approved pretreatment program (or those required to have one under 
40 CFR Part 403), or are required to perform Whole Effluent Toxicity testing. See Page 86 of 
the instructions for further details. 

This worksheet is not required minor amendments without renewal. 

Section 1. Required Tests 

Indicate the number of 7-day chronic or 48-hour acute Whole Effluent Toxicity (WET) tests 
performed in the four and one-half years prior to submission of the application. 

7-day Chronic: 19 

48-hour Acute: 24-hour Acute: 19 

Section 2. Toxicity Reduction Evaluations (TREs) 

Has this facility completed a TRE in the past four and a half years? Or is the facility currently 
performing a TRE? 

☐   Yes ☒   No 

If yes, describe the progress to date, if applicable, in identifying and confirming the toxicant. 

N/A 

  



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 44 of 45 

Section 3. Summary of WET Tests 

If the required biomonitoring test information has not been previously submitted via both the 
Discharge Monitoring Reports (DMRs) and the Table 1 (as found in the permit), provide a 
summary of the testing results for all valid and invalid tests performed over the past four 
and one-half years. Make additional copies of this table as needed. 

Table 5.0(1) Summary of WET Tests 

Test Date Test Species NOEC Survival NOEC Sub-lethal 

    

    

    

    

    

    

    

    

    

    

    

    

    

    

    



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 45 of 45 

 



Attachments 
 

Attachment No. 
 

1. USGS 7.5’ Quadrangle Maps (Admin. Rpt. 1.0, 13.) 

2. USGS 7.5’ Quadrangle Maps (Supplemental Permit Information Form, Item 5.) 

3. Location Map (Supplemental Permit Information Form, Item 5.) 

4. Description of Treatment Process (Tech. Rpt. 1.0, 3.A.) 

5. Treatment Units (Tech. Rpt. 1.0, 3.B.) 
 

6. Flow Diagrams (Tech. Rpt. 1.0, 3.C.) 
 

7. Site Drawing (Tech. Rpt. 1.0, 4.) 
 

8. Pollutant Analysis of Treated Effluent (Tech. Rpt. 1.0, 8.) 

9. Plain Language Template (TCEQ 20972) 

10. Supplemental Permit Information Form (SPIF) 



Attachment No. 1 
 

USGS 7.5’ Quadrangle Maps 
(Admin. Rpt. 1.0, 13.)



1 MILE
DOWNSTREAM

1
M

IL
E

RA
DI

US

MAYDE CREEK
MUD REGIONAL

WWTP

SERVICE AREA
BOUNDARY

3 MILES
DOWNSTREAM

!(

Mayde Creek MUD
BOUNDARY

0 2,000 4,000 6,000 8,0001,000
Feet

ATTACHMENT NO. 1

MAYDE CREEK M.U.D.
USGS 7.5' QUADRANGLE MAP

1 inch = 2,000 feet
713.462.3178

Houston, Texas  77040
13430 NW. Freeway, Suite 700

Path: \\houvgisdb1\Projects\0500\0512-070-01_MaydeCreekTPDESRenewal2021\Att1-Addicks_USGS_22x29.mxd     Date: 10/27/2021 10:04:31 AM     User: vtrevino 

±

POINT OF
DISCHARGE

SERVICE AREA
BOUNDARY

TxEng Firm 2726 | TxSurv Firm 10110700



Attachment No. 2 
 

USGS 7.5’ Quadrangle Maps 
(Supplemental Permit Information Form, Item 5.) 



1 MILE
DOWNSTREAM

1
M

IL
E

RA
DI

US

MAYDE CREEK
MUD REGIONAL

WWTP

SERVICE AREA
BOUNDARY

3 MILES
DOWNSTREAM

!(

Mayde Creek MUD
BOUNDARY

0 2,000 4,000 6,000 8,0001,000
Feet

ATTACHMENT NO. 2

MAYDE CREEK M.U.D.
USGS 7.5' QUADRANGLE MAP

1 inch = 2,000 feet
713.462.3178

Houston, Texas  77040
13430 NW. Freeway, Suite 700

\\houvgisdb1\Projects\0500\0512-065-00_MaydeCrk_TPDES_Permit\Att2-Addicks_USGS_22x29.mxd    Plotted: 9/27/2021  at  9:02:39 AM  by  karlaz

±

POINT OF
DISCHARGE

SERVICE AREA
BOUNDARY

TxEng Firm 2726 | TxSurv Firm 10110700



Attachment No. 3 
 

Location Map 
(Supplemental Permit Information Form, Item 5.)



LOCATION MAP

MAYDE CREEK
MUD WWTP
LOCATION



Attachment No. 4 
 

Description of Treatment Process 
(Tech. Rpt. 1.0, 3.A.)



X:\0500\051207001 Mayde Creek TPDES Renewal 2021\Eng-PM\Reports\Attachments\Attachment 4 Treatment Process Description.doc 

Attachment No. 4 

 

Technical Report 1.0 

 

3. Treatment Process 

a. Description 

 

Existing Final Phase – 2.0 MGD: The activated sludge plant is operating in a complete 

mix activated sludge process. The plant is able to treat an average daily flow of 2.00 

MGD with an 8.00 MGD peak flow (4Q). Plant influent is pumped from an onsite triplex 

lift station to the headworks which has an existing mechanical rotary drum fine screen 

equipped with an emergency overflow. From the headworks, the flow continues to 

seven (7) aeration basins having a total volume of 78,430 cf.  Flow from the aeration 

basins is split between two (2) circular clarifiers.  A 75 ft diameter clarifier and an 83 ft 

diameter clarifier having a total surface area of 9,828 sf.  The clarifier underflow is 

returned to the headworks or wasted into eight (8) aerobic digester basins having a total 

volume of 58,058 cf.  From the clarifier flow continues into a chlorine contact basin 

having a total volume of 17,904 cf.  Flow exits the plant through a 24” pipe and thence 

into a 30” discharge pipe that transports treated effluent to Harris County Flood Control 

Ditch No. U101-03-00. Sludge is disposed of by a registered contract hauler. 

 

 

 



Attachment No. 5 
 

Treatment Units 
(Tech. Rpt. 1.0, 3. B.) 



ATTACHMENT NO.  

Technical Report 1.0

3. Treatment Units

b. Dimensions Length (ft) Width (ft) Height (ft) Diameter (ft)

Aeration Basin 3 @ 22 10 17 NA

4 @ 22 50 17 NA

Clarifier 1 @ NA NA 11 75

1 @ NA NA 13 83

Aerobic Digesters 4 @ 22 26 15.5 NA

1 @ 14 22 15.5 NA

2 @ 24.5 22 15.5 NA

1 @ 21.5 22 15.5 NA

Gravity Thickener 1 @ NA NA 15 21

Chlorine Contact Basin 1 @ 57 22 12.22 NA

1 @ 11 22 12.22 NA

Existing Final Phase - 2.00 MGD

Attachment No. 

5

5



Attachment No. 6 
 

Flow Diagrams 
(Tech. Rpt. 1.0, 3.C.)





Attachment No. 7 
 

Site Drawing  
(Tech. Rpt. 1.0, 4)  



RICEWOOD MUD

MAYDE CREEK MUD

CLAY ROAD MUD

RICEWOOD MUD

MAYDE CREEK
REGIONAL WWTP

FR
Y R

D

CLAY RD

MORTON RD

GREENHOUSE RD

Copyright nearmap 2015

\\
h

o
u

v
g

is
d

b
1

\P
ro

je
c
ts

\0
5

0
0

\0
5

1
2

-0
0

1
-0

0
_

M
a

y
d

e
_

C
rk

_
M

U
D

\M
a

y
d

e
M

U
D

_
R

e
g

io
n

a
lW

W
T

P
_
S

e
rv

ic
e

A
re

a
_

1
1

x
8

.5
p

.m
x
d

  
  

P
lo

tt
e

d
: 

1
/2

3
/2

0
2

0
  

a
t 

 1
:3

1
:1

9
 P

M
  

b
y
  

P
B

o
n

d

0 1,400 2,800700
Feet

1 inch = 1,400 feet

MAYDE CREEK
REGIONAL WWTP

SERVICE AREA

EXHIBIT “D”



Attachment No. 8 
 

Pollutant Analysis of Treated Effluent 
 (Tech. Rpt. 1.0, 8) 

 
  



[TOC_1]Cover 

Letter[TOC]
130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

March 18, 2025

Laboratory Report

Inframark

Brookshire, TX 77423

32259 Morton Road

Dana Angelos

The following test results meet all NELAP requirements for analytes for which certification is available. Any deviations 

from our quality system will be noted in the case narrative. All analyses performed by North Water District Laboratory 

Services, Inc. unless noted. 

For questions regarding this report, contact Monica Martin at 936-321-6060.

Report ID: 20250318110550RLR

Sincerely, 

Rebecca Rabon

Assistant Project Manager



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 03/18/2025  11:05

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

18 Mohm DI 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

02/11/2025  14:50

Waste Water

Collected by: Michael Burns

25B2274-01

Mayde Creek - Outfall 001 3 Part Grab Composite 1 [none]

*

Metals, Total 

Mercury U 0.00500ug/LEPA 1631E 02/18/2025  12:150.002501 BIB2034<0.00500 TBBA

[TOC_1]Sample Results[TOC]

Page 2 of 61

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 03/18/2025  11:05

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001 3 Part Grab 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

02/11/2025  14:50

Waste Water

Collected by: Michael Burns

25B2274-02

Mayde Creek - Outfall 001 3 Part Grab Composite 1 [none]

*

Metals, Total 

Mercury U 0.00500ug/LEPA 1631E 02/18/2025  12:200.002501 BIB2034<0.00500 TBBA

Page 3 of 61

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 03/18/2025  11:05

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

18 Mohm DI 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

02/11/2025  14:50

Waste Water

Collected by: Michael Burns

25B2275-01

Mayde Creek - Outfall 001 3 Part Grab Composite 2 [none]

*

Metals, Total 

Mercury U 0.00500ug/LEPA 1631E 02/18/2025  12:240.002501 BIB2034<0.00500 TBBA

Page 4 of 61

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 03/18/2025  11:05

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001 3 Part Grab 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

02/11/2025  14:50

Waste Water

Collected by: Michael Burns

25B2275-02

Mayde Creek - Outfall 001 3 Part Grab Composite 2 [none]

*

Metals, Total 

Mercury U 0.00500ug/LEPA 1631E 02/18/2025  12:290.002501 BIB2034<0.00500 TBBA

Page 5 of 61

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 03/18/2025  11:05

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  

ResultAnalyte LRL AnalyzedMethod Q Units

Outfall 001 

AnalystSDLDF Batch

Lab Sample ID:  Date Collected: 

Sample Matrix:  

02/12/2025   8:45

Waste Water

Collected by: Fernando Alvarez

25B2448-01

Mayde Creek - NP - Permit Renewal [none]

*

General Chemistry 

Amenable Cyanide U 10.0ug/LSM 4500-CN¯ G 02/17/2025  12:395.001 BIB1951<10.0 MLBA

Total Cyanide U 10.0ug/LSM 4500-CN¯ C 02/17/2025  12:395.001 BIB1951<10.0 MLBA

n-Hexane Extractable Material 

(O&G)

U 5.00mg/LEPA 1664A 02/18/2025  09:043.321 BIB2126<5.00 IDCA

Microbiology 

Enterococci 1.00MPN/100 

mL

Enterolert/ASTM 

D6503-99

02/13/2025  13:041.001 BIB14411.00 JKBA

Escherichia coli (E. coli) U 1.00MPN/100 

mL

SM 9223 B 

(Colilert 

Quanti-Tray)

02/13/2025  13:061.001 BIB1440<1.00 JKBA

Field 

DO Field 1.00mg/LHach 10360 02/12/2025  08:451.001 BIB19998.50 FCAN

Flow Field 0.00MGDCalc 02/12/2025  08:450.001 BIB19990.834 CLNTN

pH 1.00pH Units @ 

25 °C

SM 4500-H+ B 02/12/2025  08:451.001 BIB19997.53 FCAA

Total Residual Chlorine U 0.25mg/LSM 4500-Cl G 02/12/2025  08:450.251 BIB19990.01 FCAA

Page 6 of 61

* A = Accredited, N = Not Accredited or Accreditation not available

NWDLS_Std Multi WO Revision 4.3 Effective 7/6/2022

CLaw
Highlight
<10.0

CLaw
Highlight
<10.0

CLaw
Highlight
<5.00

CLaw
Highlight
U

CLaw
Highlight
U

CLaw
Highlight
U

CLaw
Highlight
Amenable Cyanide

CLaw
Highlight
Total Cyanide

CLaw
Highlight
n-Hexane Extractable Material 
(O&G)



Reported:

Inframark

32259 Morton Road

Brookshire, TX  77423 03/18/2025  11:05

130 S. Trade Center Parkway, Conroe TX 77385   

Tel: (936) 321-6060  

Email: lab@nwdls.com 

 www. NWDLS.com

TCEQ TX-C24-00185

Sample Results

 (Continued) 

Client Sample ID:  